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MILL TEST CERTIFICATE

HYUNDAI
STEEL

DERHL S BTN 22U

SHMHE 1450

1480 Bukhuzanup-Fao, Songak-Eup, Dangjin-5i, Chungram, Korea

FEHS .
Order No. :F200100191
S - HOT ROLLED STEEL PLATE A Ea sTEEL SYMHD  54500009-PS-021-004
Commodity Customer Certificate No.
MEdA : ASTM A572-50/A709-50 FEA : HYUNDAI CORPORATION LA AKX :2020-02-29
Specification Contractor Date of Issue
el HEHIE 2:x1 00%'392&1 000
N N == _ o o Tensle Test Chemical Compostion(%) 4%10.000 5-x100.000
XTHEKI.‘F -r_"éf Weigoht MZHs MEHS @ ; ’
Dimension Quantly | (ig) | HeatNo. | Productlo- 15l vpo | 15 | & [w' | ma | R | v |2l c|s|m|P|s|oa|nN|a|lm|w|n]|v iy
@.
(N/mr) ©) | %) | (%) | (%) Md S a3 3| a|la|l2]2]|3[2]3[3]3]s
5.4 x1829 x 6096 1 2,223 | Rat478 | FB71992001 4259 | 567.5| 27 U | L1622 325]1323[ 137 2 [ 3| 8 [ 79| o|20]| 2 |17] 25
P [1,633] 334 |1,317| 120 | 25 | 3 | 8 |8 | 0 | 19| 2 | 18| 27
5.4 x1829x 6096 1 2223 | Rata78 | FB71992002 | T | 425.9|567.5| 27 U | L|1642| 325 |1323[ 137 2| 3| 8| 79| 0o|20]| 2 |17 ]| 2
P [1,633] 334 |1,317| 120 | 25 | 3 | 8 [ & | 0 | 19| 2 | 18| 27
5.4 x1829x 6096 1 2223 | Rat478 | FB71992003 | T | 4259 567.5| 27 U | L|1642| 325|1323[ 137 2| 3| 8| 79| 0o|20]| 2|17 ] 2
P [1,633] 334 |1,317| 120 | 25 | 3 | 8 |8 | 0 | 19| 2 | 18| 27
5.4 x1829x 6096 1 2223 | Rata78 | FB71992201 | T | 4259 567.5| 27 U | L|1642| 325|133/ 137 2 | 3| 8| 79| 0o |20]| 2 |17 ]| 2
P [1,633] 334 |1,317| 120 | 25 | 3 | 8 [ & | 0 | 19| 2 | 18| 27
5.4 x1829x 6096 1 2223 | Rata78 | FB71992202 | T | 4259 567.5| 27 U | L|1642| 325|133/ 137 2| 3| 8| 79| 0o|20]| 2|17 ] 2
P [1,633] 334 |1,317| 120 | 25 | 3 | 8 |8 | 0 | 19| 2 | 18| 27
5.4 x1829x 6096 1 2223 | Rat478 | FB71992203 | T | 4259 567.5| 27 U | L|1642|325|1323[ 137 2| 3| 8| 79| 0o|20]| 2|17 ] 2
P [1,633] 334 |1,317| 120 | 25 | 3 | 8 |8 | 0 | 19| 2 | 18| 27
wxx SUb Total(047) *++ 6 13,338(Kg)

*** Condition of supply : As—Rolled ***

*x% Lot Total *xx 22 89,634(Kg)  LotNo. : HSH-2001-HMXO01
wex Grade Total - ***x 22 89,634(Kg)
*x% |ast tem *k

m—40Z

* Tensile test —

* Position — T:Top, M:Middle, B:Bottom
Direction:Transverse, Gauge length:200mm (Rectangular), YP Mtd : 2 (0.2% off-set),5
* Division — P:Product analysis, L:Ladle analysis

(0.5% underload), U (Upper yield point), L (Lower yield point)

* The plate is fully killed and fine grained steel. Basic oxygen process and Vacuum degassing process were applied.* This Mill Test Certificate is issued in accordance with EN 10204 Type 3.1
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WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS

Signature

S. 8. Pk

(Chief Of Quality Assurance Team
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* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).

You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App :
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* [Caution for Use] Damage on products and safety problems may arise if used other than to the spec stated in this Mill Test Certification.
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